Depo-Provera® (Medroxyprogesterone Acetate)

1. NAME OF THE MEDICINAL PRODUCT

DEPO-PROVERA®

2. QUALITATIVE AND QUANTITATIVE COMPOSITION

Depot-medroxyprogesterone acetate (DMPA) injectable suspension is available as 150 mg/mL vial.

3. PHARMACEUTICAL FORM

Suspension for intramuscular (IM) injection.

4. CLINICAL PARTICULARS

4.1. THERAPEUTIC INDICATIONS

Contraception

DMPA injectable suspensions IM are indicated for:

• Contraception [1]

Gynecology

DMPA injectable suspensions IM are indicated for:

- Treatment of endometriosis [2, 3]
- Treatment of menopausal vasomotor symptoms [4, 5, 6]

Oncology

DMPA injectable suspensions IM are indicated for:

- Recurrent and/or metastatic breast cancer [25]
- Recurrent and/or metastatic endometrial cancer [26, 27]
- Recurrent and/or metastatic renal cancer [26, 27, 28]
- Metastatic prostate cancer [29]
- Anorexia and cachexia syndrome [30]

Long-term Use

Since loss of bone mineral density (BMD) may occur in pre-menopausal women who use DMPA injection long-term (see Section 4.4. - Special Warnings and Precautions for Use - Additional Warnings and Precautions for Specific Use or Formulation, Contraception/Endometriosis – Injectable Formulations: Loss of Bone Mineral Density and Section 5.1. - Pharmacodynamic Properties - Clinical Studies, Bone Mineral Density Studies), a risk/benefit assessment, which also takes into consideration the decrease in BMD that occurs during pregnancy and/or lactation, should be considered. [80]

Use in Children

DMPA IM is not indicated before menarche. Data are available in adolescent females (12-18 years) (see Section 5.1. - Pharmacodynamic Properties - *Clinical Studies*, <u>BMD Changes in Adolescent Females (12-18 years)</u>. The safety and effectiveness of DMPA IM are expected to be the same as for postmenarcheal adolescent and adult females.

4.2. POSOLOGY AND METHOD OF ADMINISTRATION

Injectable suspensions should be shaken well before use.

Contraception

DMPA intramuscular (IM) injectable suspension should be vigorously shaken just before use to ensure that the dose being administered represents a uniform suspension.

Intramuscular (IM)

The recommended dose is 150 mg of DMPA injectable suspension every 3 months (12-13 weeks) administered by intramuscular injection in the gluteal or deltoid muscle. [1] The IM suspension is not formulated for subcutaneous injection.

First injection [97, 98, 118]

The initial IM injection should be given during the first 5 days after the onset of a normal menstrual period; within 5 days post-partum if not breast-feeding; or, if exclusively breast-feeding, at or after 6 weeks post-partum.

Second and subsequent injections [97, 98, 118]

If the time interval between IM injections is greater than 13 weeks, pregnancy should be ruled out before administering the next IM injection.

Switching from other methods of contraception [97, 98, 118]

When switching from other contraceptive methods, (DMPA IM) should be given in a manner that ensures continuous contraceptive coverage based upon the mechanism of action of both methods, (e.g., patients switching from oral contraceptives should have their first injection of DMPA within 7 days after taking their last active pill).

Gynecology

Use of combined estrogen/progestin therapy in postmenopausal women should be limited to the lowest effective dose [54, 82-88] and shortest duration consistent with treatment goals and risks for the individual woman, and should be periodically evaluated. [73, 74, 75] (see Section 4.4. - Special Warnings and Precautions for Use).

Periodic check-ups are recommended with a frequency and nature adapted to the individual woman. [82, 87] (see Section 4.4. - Special Warnings and Precautions for Use).

Unless there is a previous diagnosis of endometriosis, it is not recommended to add a progestin in a woman without an intact uterus. [87, 96]

Endometriosis [2, 3]

Injectable DMPA given intramuscularly 50 mg weekly or 100 mg every 2 weeks for at least 6 months.

Menopausal Vasomotor Symptoms [4, 5, 6]

Injectable DMPA given intramuscularly 150 mg every 12 weeks.

Oncology

Recurrent and/or Metastatic Breast Cancer [25]

Injectable DMPA initial dose 500 to 1000 mg intramuscularly per day for 28 days. The patient should then be placed on a maintenance schedule of 500 mg twice weekly as long as she responds to treatment.

Recurrent and/or Metastatic Endometrial or Renal Cancer [26, 27]

Injectable DMPA 400 to 1000 mg intramuscularly per week is recommended initially. If improvement is noted within a few weeks or months and the disease appears stabilized, it may be possible to maintain improvement with as little as 400 mg per month.

Metastatic Prostate Cancer [29]

Injectable DMPA initial dose of DMPA injection 500 mg intramuscularly twice weekly for 3 months; maintenance with 500 mg weekly.

Hepatic Insufficiency [101, 118]

No clinical studies have evaluated the effect of hepatic disease on the pharmacokinetics of MPA. However, MPA is almost exclusively eliminated by hepatic metabolism and steroid hormones may be poorly metabolized in patients with severe liver insufficiency (see Section 4.3. - Contraindications).

Renal Insufficiency [101, 118]

No clinical studies have evaluated the effect of renal disease on the pharmacokinetics of MPA. However, since MPA is almost exclusively eliminated by hepatic metabolism, no dosage adjustment should be necessary in women with renal insufficiency.

4.3. CONTRAINDICATIONS

MPA is contraindicated in patients with the following conditions:

- Known or suspected pregnancy [66, 67, 68, 69]
- Undiagnosed vaginal bleeding [31]
- Severe liver dysfunction [32]
- Known hypersensitivity to MPA or any component of the drug.

Additional Contraindication(s) for Specific Use

Contraception/Gynecology: Known or suspected malignancy of the breast. [33]

4.4. SPECIAL WARNINGS AND PRECAUTIONS FOR USE

General

- Unexpected vaginal bleeding during therapy with MPA should be investigated. [31]
- MPA may cause some degree of fluid retention, therefore, caution should be exercised in treating
 any patient with a pre-existing medical condition that might be adversely affected by fluid
 retention.
- Patients with a history of treatment for clinical depression should be carefully monitored while receiving MPA therapy.
- Some patients receiving MPA may exhibit a decreased glucose tolerance. Diabetic patients should be carefully observed while receiving such therapy.
- The pathologist (laboratory) should be informed of the patient's use of MPA if endometrial or endocervical tissue is submitted for examination. [34]
- The physician/laboratory should be informed that use of MPA may decrease the levels of the following endocrine biomarkers:
 - a. Plasma/urinary steroids (e.g., cortisol, estrogen, pregnanediol, progesterone, testosterone) [35, 36]
 - b. Plasma/urinary gonadotrophins (e.g., luteinizing hormone (LH) and follicle-stimulating hormone (FSH) [36, 37]
 - c. Sex hormone-binding-globulin [38, 39]
- Medication should not be re-administered, pending examination, if there is a sudden partial or complete loss of vision or if there is a sudden onset of proptosis, diplopia, or migraine. If examination reveals papilloedema or retinal vascular lesions, medication should not be re-administered. [40]
- MPA has not been causally associated with the induction of thrombotic or thromboembolic disorders [41, 42, 43], however, MPA is not recommended in any patient with a history of venous thromboembolism (VTE). Discontinuation of MPA is recommended in patients who develop VTE while undergoing therapy with MPA.

Additional Warnings and Precautions for Specific Use or Formulation

Contraception/Endometriosis - Injectable Formulations

Loss of Bone Mineral Density (BMD) [141]

Use of DMPA injection reduces serum estrogen levels in pre-menopausal women and is associated with a statistically significant loss of BMD as bone metabolism accommodates to a lower estrogen level. Bone loss may be greater with increasing duration of use and may not be completely reversible in some women. It is unknown if use of DMPA injection during adolescence and early adulthood, a critical period of bone accretion, will reduce peak bone mass. In both adult [102, 118] and adolescent females [103, 118], the decrease in BMD during treatment appears to be substantially reversible after DMPA injection is discontinued and ovarian estrogen production increases [80] (see Section 5.1. - Pharmacodynamic Properties, Clinical Studies, BMD Studies). After discontinuing Depo-Provera injection in adolescents, full recovery of mean BMD required 1.2 years at the lumbar spine, 4.6 years at the total hip and 4.6 years at the femoral neck (see Section 5.1. - Pharmacodynamic Properties, Clinical Studies, BMD Studies - BMD recovery post-treatment in adolescent women). [142, 147]

In adults, BMD was observed for a period of 2 years after DMPA injection was discontinued and partial recovery of mean BMD towards baseline was observed at total hip, femoral neck and lumbar spine (see Section 5.1 – Pharmacodynamic Properties, Clinical Studies, BMD Studies - BMD Changes in Adult Women). A large observational study of female contraceptive users showed that use of Depo-Provera injection has no effect on a woman's risk for osteoporotic or non-osteoporotic fractures (see Section 5.1 – Pharmacodynamic Properties, Clinical Studies, BMD Studies - Relationship of fracture incidence to use of DMPA injectable (150 mg IM) or non-use by women of reproductive age). [104, 118, 141]

Other birth control methods or endometrial treatments should be considered in the risk/benefit analysis for the use of DMPA injection in women with osteoporotic risk factors such as:

- Chronic alcohol and/or tobacco use
- Chronic use of drugs that can reduce bone mass, e.g., anticonvulsants or corticosteroids
- Low body mass index (BMI) or eating disorder, e.g., anorexia nervosa or bulimia
- Metabolic bone disease
- Strong family history of osteoporosis [80]

It is recommended that all patients have adequate calcium and Vitamin D intake. [76]

Contraception

- Most women using DMPA injectable suspension experience disruption of menstrual bleeding patterns (e.g., irregular or unpredictable bleeding/spotting, rarely, heavy or continuous bleeding).
 As women continue using DMPA injectable suspension, fewer experience irregular bleeding and more experience amenorrhoea. [1]
- Long-term case-controlled surveillance of users of DMPA injectable suspension found slight or no increased overall risk of breast cancer [44, 45] and no overall increased risk of ovarian, [46] liver, [47] or cervical [48] cancer and a prolonged, protective effect of reducing the risk of endometrial [49] cancer.
- DMPA IM injectable suspension has a prolonged contraceptive effect. The median time to contraception following the last injection, for those who do conceive, is 10 months, with a range of 4 to 31 months, and is unrelated to the duration of use. [1, 50]
- There was a tendency for women to gain weight while on therapy with DMPA. [1, 51, 52]
- If jaundice develops, consideration should be given to not re-administer the drug. [53]

Sexually Transmitted Infections [146, 148]

Women should be counseled that DMPA injectable suspension does not protect against sexually transmitted infections (STIs) including HIV infection (AIDS) but equally, DMPA is a sterile injection and, used as directed, will not expose them to sexually transmitted infections. Safer sex practices including correct and consistent use of condoms reduce the transmission of STIs through sexual contact, including HIV.

Breast Cancer

See below

Gynecology

<u>Treatment of Menopausal Vasomotor Symptoms/Opposition of Endometrial Effects of Estrogen in Menopausal Women Being Treated with Estrogen (Hormone Therapy)</u>

Other doses of oral conjugated estrogens with medroxyprogesterone acetate, and other combinations and dosage forms of Hormone Therapy (HT) were not studied in the Women's Health Initiative (WHI) trial (see Section 5.1. - Pharmacodynamic Properties, *Clinical Studies*, <u>Women's Health Initiative Study</u>) and, in the absence of comparable data, these risks should be assumed to be similar. [82, 88]

Breast Cancer

The use of combined oral estrogen/progestin by postmenopausal women has been reported to increase the risk of breast cancer. [82] Results from a randomized placebo-controlled trial, the WHI trial, and epidemiological studies (see Section 5.1. - Pharmacodynamic Properties, *Clinical Studies*) have reported an increased risk of breast cancer in women taking estrogen/progestin combinations for HT for several years. In the WHI conjugated equine estrogens (CEE) plus MPA trial and observational

studies, the excess risk increased with duration of use [54, 82-87] (see Section 4.2. - Posology and Method of Administration). The use of estrogen plus progestin has also been reported to result in an increase in abnormal mammograms requiring further evaluation. [85]

In several epidemiologic studies no overall increased risk for breast cancer was found among users of injectable depot progestogens in comparison to non-users. [105, 106, 108, 119] However, an increased relative risk (e.g., 2.0 in one study) was found for women who currently used injectable depot progestogens or had used them only a few years before. [44] It is not possible to infer from these data whether this increased rate of breast cancer diagnosis among current users is due to increased surveillance among current users, the biological effects of injectable progestogens, or a combination of reasons. [105, 106, 108, 118, 119]

Cardiovascular Disorders

Estrogens with or without progestins should not be used for the prevention of cardiovascular disease. [82, 88] Several randomized, prospective trials on the long-term effects (see Section 4.2. - Posology and Method of Administration), of a combined estrogen/progestin regimen in post-menopausal women have reported an increased risk of cardiovascular events such as myocardial infarction, coronary heart disease, stroke, and venous thromboembolism. [54, 58, 59]

• Coronary Artery Disease

There is no evidence from randomized controlled trials of cardiovascular benefit with continuous combined conjugated estrogen and medroxyprogesterone acetate (MPA). [54, 58, 59] Two large clinical trials [WHI CEE/MPA and Heart and Estrogen/progestin Replacement Study (HERS) (see Section 5.1. - Pharmacodynamic Properties - Clinical Studies) showed a possible increased risk of cardiovascular morbidity in the first year of use and no overall benefit. [54, 58, 59, 89]

In the WHI CEE/MPA trial, an increased risk of coronary heart disease (CHD) events (defined as nonfatal myocardial infarction and CHD death) was observed in women receiving CEE/MPA compared to women receiving placebo (37 vs. 30 per 10,000 person years). The increase in VTE risk was observed in year one and persisted over the observation period (see Section 4.2. - Posology and Method of Administration). [54, 89]

Stroke

In the WHI CEE/MPA trial, an increased risk of stroke was observed in women receiving CEE/MPA compared to women receiving placebo (29 vs. 21 per 10,000 person-years). The increase in risk was observed in year one and persisted over the observation period (see Section 4.2. - Posology and Method of Administration). [54, 90]

• Venous Thromboembolism/Pulmonary Embolism

HT is associated with a higher relative risk of developing venous thromboembolism (VTE), i.e., deep vein thrombosis or pulmonary embolism. In the WHI CEE/MPA trial, a 2-fold greater rate of VTE, including deep venous thrombosis and pulmonary embolism was observed in women receiving CEE/MPA compared to women receiving placebo. The increase in risk was observed in year one and persisted over the observation period (see Section 4.4. - Special Warnings and Precautions for Use). [54, 91]

Dementia

The Women's Health Initiative Memory Study (WHIMS) (see Section 5.1. - Pharmacodynamic Properties - Clinical Studies), an ancillary study of WHI, CEE/MPA reported an increased risk of probable dementia in postmenopausal women 65 years of age or older. [92, 93] In addition, CEE/MPA therapy did not prevent mild cognitive impairment (MCI) in these women. Use of hormone therapy (HT) to prevent dementia or MCI in women 65 years or older is not recommended [94, 109, 118]

Ovarian Cancer

Current use of estrogen only or estrogen plus progestin products in post-menopausal women for five or more years, has been associated with an increased risk of ovarian cancer in some epidemiological studies. [110] Past users of estrogen only or estrogen plus progestin products were at no increased risk for ovarian cancer. [110] Other studies did not show a significant association. [120-122] The WHI CEE/MPA trial reported that estrogen plus progestin increased the risk of ovarian cancer, but this risk was not statistically significant. [111] In one study, women who use HRT are at increased risk of fatal ovarian cancer. [110]

History and Physical Exam Recommendation

A complete medical and family history should be taken before the initiation of any hormone therapy. Pre-treatment and periodic physical examinations should include special reference to blood pressure, breasts, abdomen, and pelvic organs, including cervical cytology. [82]

Gynecology - injectable Formulations

Prolonged anovulation with amenorrhoea and/or erratic menstrual patterns may follow the administration of either a single or multiple injectable dose of DMPA.

Oncology

- MPA may produce Cushingoid symptoms. [57, 58, 59, 60, 61]
- Some patients receiving MPA may exhibit suppressed adrenal function. MPA may decrease ACTH and hydrocortisone blood levels. [62, 63]
- The physician/laboratory should be informed that in addition to the endocrine biomarkers listed in **Section 4.4. Special Warnings and Precautions for Use**, the use of MPA in oncology indications may also cause partial adrenal insufficiency (decrease in pituitary-adrenal axis response) during metyrapone testing. Thus the ability of adrenal cortex to respond to ACTH should be demonstrated before metyrapone is administered. [64, 65]

Oncology-injectable Formulations

Prolonged anovulation with amenorrhoea and/or erratic menstrual patterns may follow the administration of either a single or multiple injectable dose of DMPA.

High Dose Parenteral Formulations (e.g., oncology use in pre-menopausal women)

Decrease in Bone Mineral Density

There are no studies on the bone mineral density (BMD) effects of the high doses of parenteral DMPA (e.g., for oncology use). An evaluation of BMD may be appropriate in some patients who use MPA long-term [80], (see above – Loss of Bone Mineral Density).

4.5. INTERACTION WITH OTHER MEDICINAL PRODUCTS AND OTHER FORMS OF INTERACTION

Aminoglutethimide administered concomitantly with high doses of oral MPA may significantly depress the serum concentrations of medroxyprogesterone acetate. [72] Users of high-dose oral MPA should be warned of the possibility of decreased efficacy with the use of aminoglutethimide.

Medroxyprogesterone acetate (MPA) is metabolized *in-vitro* primarily by hydroxylation via the CYP3A4. [125, 126] Specific drug-drug interaction studies evaluating the clinical effects with CYP3A4 inducers or inhibitors on MPA have not been conducted and therefore the clinical effects of CYP3A4 inducers or inhibitors are unknown. [127]

4.6. FERTILITY, PREGNANCY AND LACTATION

Pregnancy

MPA is contraindicated in women who are pregnant.

Some reports suggest under certain circumstances, an association between intrauterine exposure to progestational drugs in the first trimester of pregnancy and genital abnormalities in fetuses. [66, 67]

Infants from unintentional pregnancies that occur 1 to 2 months after injection of DMPA injectable suspension may be at an increased risk of low birth weight, which, in turn, is associated with an increased risk of neonatal death. The attributable risk is low because pregnancies while on DMPA are uncommon. [67, 68, 69] There is no definitive information for the other formulations of MPA, (see Section 5.2. - Pharmacokinetic Properties - Intramuscular formulations: <u>Distribution</u>).

If the patient becomes pregnant while using this drug, the patient should be apprised of the potential hazard to the fetus.

Lactation

MPA and its metabolites are excreted in breast milk. There is no evidence to suggest that this presents any hazard to the nursing child [70], (see Section 5.2. - Pharmacokinetic Properties, *Intramuscular formulations*: Distribution).

4.7. EFFECTS ON ABILITY TO DRIVE AND USE MACHINES

The effect of medroxyprogesterone acetate on the ability to drive and use machinery has not been systematically evaluated.

4.8. UNDESIRABLE EFFECTS

CONTRACEPTION - Intramuscular (IM) Formulation

System Organ Class	Adverse Drug Reactions
Immune system disorders	Anaphylactic reaction, anaphylactoid reaction, angioedema, drug hypersensitivity
Endocrine disorders	Prolonged anovulation
Psychiatric disorders	Depression, insomnia, nervousness, anorgasmia, libido decreased
Nervous system disorders	Seizure, dizziness, headache, somnolence
Vascular disorders	Embolism and thrombosis, hot flush
Gastrointestinal disorders	Abdominal pain, abdominal discomfort, nausea, abdominal distension
Hepatobiliary disorders	Jaundice, liver disorder
Skin and subcutaneous tissue disorders	Alopecia, acne, hirsutism, urticaria, lipodystrophy acquired*[129], pruritus, rash
Musculoskeletal and connective tissue disorders	Arthralgia, back pain, muscle spasms
Reproductive system and breast disorders	Dysfunctional uterine bleeding (irregular, increase, decrease, spotting), galactorrhoea, pelvic pain, vaginitis, amenorrhoea, breast pain, vaginal discharge, breast tenderness
General disorders and administration site conditions	Fluid retention, pyrexia, fatigue, asthenia, injection-site reaction*, injection site persistent atrophy/indentation/dimpling*, injection site nodule/lump*, injection site pain/tenderness* [129]
Investigations	Bone density decreased, glucose tolerance decreased, weight increased, weight decreased
*ADR identified post-marketing	L

Additional Adverse Events Reported During Post-Marketing Experience:

Intramuscular Formulations:

In post-marketing experience, there have been rare cases of osteoporosis including osteoporotic fractures reported in patients taking DMPA IM. [78, 79, 81]

Please note that in patients taking DMPA IM, there have been reports of anaphylactic responses, thromboembolic events and a few rare cases of osteoporosis including osteoporotic fractures.

GYNECOLOGY – All Formulations Except for Subcutaneous Formulation

System Organ Class	Adverse Drug Reactions
Immune system disorders	Anaphylactic reaction, anaphylactoid reaction, angioedema, drug hypersensitivity
Endocrine disorders	Prolonged anovulation
Psychiatric disorders	Depression, insomnia, nervousness
Nervous system disorders	Dizziness, headache, somnolence
Vascular disorders	Embolism and thrombosis
Gastrointestinal disorders	Nausea
Hepatobiliary disorders	Jaundice, jaundice cholestatic
Skin and subcutaneous tissue disorders	Alopecia, hirsutism, acne, lipodystrophy acquired*[129], urticaria, pruritus, rash
Reproductive system and breast disorders	Dysfunctional uterine bleeding (irregular, increase, decrease, spotting), galactorrhoea, amenorrhoea, cervical discharge, uterine cervical erosion, , breast pain, breast tenderness
General disorders and administration site conditions	Oedema, fluid retention, pyrexia, fatigue, injection-site reaction,* injection site persistent atrophy/indentation/dimpling*, injection site nodule/lump*, injection site pain/tenderness*[129]
Investigations	Glucose tolerance decreased, weight increased, weight decreased
* ADR identified post-marketing	

ONCOLOGY

System Organ Class	Adverse Drug Reactions
Immune system disorders	Anaphylactic reaction, anaphylactoid reaction, angioedema, drug hypersensitivity
Endocrine disorders	Corticoid-like effects, prolonged anovulation
Metabolism and nutritional disorders	Diabetes mellitus exacerbated, hypercalcaemia, weight fluctuation, increased appetite
Psychiatric disorders	Depression, confusion, nervousness, insomnia, euphoria, changes in libido
Nervous system disorders	Cerebral infarction, headache, dizziness, loss of concentration, somnolence, adrenergic-like effects, tremors
Eye disorders	Retinal embolism and thrombosis, cataract diabetic, visual impairment
Cardiac disorders	Cardiac failure congestive, myocardial infarction, tachycardia, palpitations
Vascular disorders	Embolism and thrombosis, thrombophlebitis
Respiratory, thoracic and mediastinal disorders	Pulmonary embolism
Gastrointestinal disorders	Vomiting, diarrhoea, constipation, nausea, dry mouth
Hepatobiliary disorders	Jaundice
Skin and subcutaneous tissue disorders	Alopecia, acne, hirsutism, lipodystrophy acquired*, urticaria, pruritus, rash, hyperhidrosis
Musculoskeletal and connective tissue disorders	Muscle spasms
Renal and urinary system disorders	Glycosuria

Reproductive system and breast disorders	Dysfunctional uterine bleeding (irregular, increase, decrease, spotting), amenorrhoea, uterine cervical erosions, cervical
	discharge, galactorrhoea, breast pain, erectile dysfunction [128]
General disorders and administration site conditions	Oedema/fluid retention, malaise, pyrexia, fatigue, injection-site reaction*, injection site persistent atrophy/indentation/dimpling*, injection site nodule/lump*, injection site pain/tenderness*
Investigations	Glucose tolerance decreased, blood pressure increased, liver function test abnormal, white blood cell count increased, platelet count increased
* ADR identified post-marketing	

4.9. OVERDOSE

Oral doses up to 3 g per day have been well tolerated. Overdose treatment is symptomatic and supportive.

5. PHARMACOLOGICAL PROPERTIES

5.1. PHARMACODYNAMIC PROPERTIES

Medroxyprogesterone acetate (17a-hydroxy-6a-methylprogesterone acetate) is a derivative of progesterone.

Mechanism of Action

MPA is a synthetic progestin (structurally related to the endogenous hormone progesterone) which has been demonstrated to possess several pharmacologic actions on the endocrine system:

- Inhibition of pituitary gonadotropins (FSH and LH);
- Decrease of ACTH and hydrocortisone blood levels;
- Decrease of circulating testosterone;
- Decrease of circulating estrogen levels (as the result of both FSH inhibition and enzymatic induction of hepatic reductase, resulting in increased clearance of testosterone and consequent decreased conversion of androgens to estrogens).

All of these actions result in a number of pharmacological effects, as described below.

Contraception

DMPA, when administered parenterally at the recommended dose to women, inhibits the secretion of gonadotropins which, in turn, prevents follicular maturation and ovulation and causes thickening of cervical mucus which inhibits sperm entry into the uterus. [130]

Gynecology

Medroxyprogesterone acetate (MPA), administered parenterally in the recommended doses to women with adequate endogenous estrogen, transforms proliferative into secretory endometrium. Androgenic and anabolic effects have been noted, but the drug is apparently devoid of significant estrogenic

activity. While parenterally administered DMPA inhibits gonadotropin production, which in turn prevents follicular maturation and ovulation, available data indicate that this does not occur when the usually recommended oral dosage is given as single daily doses.

Oncology

MPA demonstrates antitumor activity. When MPA is given to patients at high doses (by IM injection) it is effective in the palliative treatment of hormone-responsive malignant neoplasms.

Clinical Studies

BMD Studies

BMD Changes in Adult Women [77, 141]

In a non-randomized controlled clinical study comparing adult women using DMPA contraceptive injection (150 mg IM) for up to 5 years to women who elected to use no hormonal contraception, 42 DMPA users completed 5 years of treatment and provided at least 1 follow-up BMD measurement after stopping DMPA. Among DMPA users, BMD declined during the first 2 years of use, with little declines in subsequent years. Mean changes in lumbar spine BMD of -2.86%, -4.11%, -4.89%, -4.93% and -5.38% after 1, 2, 3, 4 and 5 years, respectively, were observed. Mean decreases in BMD of the total hip and femoral neck were similar. There were no significant changes in BMD in the control women over the same period of time.

BMD recovery post-treatment in adult women. [77, 141]

In the same study population, there was partial recovery of BMD toward baseline values during the 2-year period after stopping use of DMPA injection (150 mg IM). [77, 118]

After 5 years of treatment with DMPA injection (150 mg IM), the mean % change in BMD from baseline was -5.4%, -5.2% and -6.1% at the spine, total hip and femoral neck, respectively, while untreated control women, over the same time interval, showed mean changes from baseline of +/-0.5% or less at the same skeletal sites. Two years after stopping DMPA injections, mean BMD had increased at all 3 skeletal sites but deficits remained: -3.1%, -1.3% and -5.4% at the spine, total hip and femoral neck, respectively. At the same time point, women in the control group showed mean changes from baseline BMD of 0.5%, 0.9% and -0.1% at the spine, total hip and femoral neck, respectively.

BMD Changes in Adolescent Females (12-18 years) [103]

The effect of DMPA injectable (150 mg IM) use on BMD for up to 240 weeks (4.6 years) was evaluated in an open-label non-comparative clinical study of 159 adolescent females (12-18 years) who elected to begin treatment with DMPA; 114 of the 159 participants used DMPA continuously (4 injections during each 60-week period) and had BMD measured at Week 60. BMD declined during the first 2 years of use with little change in subsequent years. After 60 weeks of DMPA use, mean % BMD changes from baseline were -2.5%, -2.8% and -3.0% at the spine, total hip and femoral neck, respectively. A total of 73 subjects continued to use DMPA through 120 weeks; mean % BMD changes from baseline were -2.7%, -5.4% and -5.3% at the spine, total hip and femoral neck, respectively. A total of 28 subjects continued to use DMPA through 240 weeks; mean % BMD changes from baseline were -2.1%, -6.4% and -5.4% at the spine, total hip and femoral neck, respectively.

BMD recovery post-treatment in adolescents [142]

In the same study, 98 adolescent participants received at least 1 DMPA injection and provided at least 1 follow-up BMD measurement after stopping DMPA use, with DMPA treatment for up to 240 weeks (equivalent to 20 DMPA injections) and post-treatment follow-up extending for up to 240 weeks after the final DMPA injection. The median number of injections received during the treatment phase was 9. At the time of the final DMPA injection, BMD % changes from baseline were -2.7%, -4.1% and -3.9% at the spine, total hip and femoral neck, respectively. Over time these mean BMD deficits fully recovered after DMPA was discontinued. Full recovery required 1.2 years at the lumbar spine, 4.6 years at the total hip and 4.6 years at the femoral neck. [147] Longer duration of treatment and smoking were associated with slower recovery. See Section 4.4. - Special Warnings and Precautions for Use - Additional Warnings and Precautions for Specific Use or Formulation, Contraception/Endometriosis - Injectable Formulations: Loss of Bone Mineral Density (BMD)

Relationship of fracture incidence to use of DMPA injectable (150 mg IM) or non-use by women of reproductive age [141, 143, 144]

A retrospective cohort study to assess the association between DMPA injection and the incidence of bone fractures was conducted in 312,395 female contraceptive users in the UK. The incidence rates of fracture were compared before and after DMPA use started and also between DMPA users and women who used other contraceptives but had no recorded use of DMPA. Among women using DMPA, use of DMPA was not associated with an increase in fracture risk (incident rate ratio = 1.01, 95% CI 0.92-1.11, comparing the study follow-up period with up to 2 years of observation prior to DMPA use). However, DMPA users did have more fractures than non-users not only after first contraceptive use (IRR = 1.23, 95% CI 1.16-1.30), but also before first contraceptive use (IRR = 1.28, 95% CI 1.07-1.53).

In addition, fractures at the specific bone sites characteristic of osteoporotic fragility fractures (spine, hip, pelvis) were not more frequent among DMPA users compared to non-users (IRR = 0.95, 95% CI 0.74-1.23), nor was there any evidence that longer use of DMPA (2 years or more) confers greater risk for fracture compared to less than 2 years of use.

These data demonstrate that DMPA users have an inherently different fracture risk profile to non-users for reasons not related to DMPA use.

Maximum follow-up in this study was 15 years, therefore, possible effects of DMPA that might extend beyond 15 years of follow-up cannot be determined.

Women's Health Initiative Study

The WHI CEE (0.625 mg)/MPA (2.5 mg) trial [54] enrolled 16,608 post-menopausal women aged 50-79 years with intact uteri at baseline, to assess the risks and benefits of the combined therapy compared with placebo in the prevention of certain chronic diseases. The primary endpoint was the incidence of coronary heart disease (CHD) (nonfatal myocardial infarction and CHD death), with invasive breast cancer as the primary adverse outcome studied. The study was stopped early after an average follow-up of 5.2 years (planned duration 8.5 years) because, according to the predefined stopping rule, the increased risk of breast cancer and cardiovascular events exceeded the specified benefits included in the "global index" (see Section 4.4. - Special Warnings and Precautions for Use, Breast Cancer).

The combination CEE/MPA therapy reported a significant decrease in osteoporotic (23%) and total (24%) fractures.

Million Women Study

The MWS [86] was a prospective cohort study enrolling 1,084,110 women in the UK aged 50-64 years of whom 828,923 with defined time since menopause were included in the main analyses of risk of breast cancer in relation to HT. Overall, 50% of the study population had used HT at some point. Most current users of HT at baseline reported using preparations containing estrogen only (41%) or estrogen-progestin combinations (50%). The average duration of follow-up was 2.6 years for analyses of cancer incidence and 4.1 years for analyses of mortality (see Section 4.4. - Special Warnings and Precautions for Use, Breast Cancer).

Heart and Estrogen/Progestin Replacement Studies

HERS [58] and HERS II [59] studies were two randomized, prospective secondary prevention trials on the long-term effects of oral continuous combined CEE/MPA (0.625 mg CEE plus 2.5 mg MPA) regimen in postmenopausal women with CHD (see Section 4.4. - Special Warnings and Precautions for Use - Cardiovascular Disorders). 2,763 postmenopausal women with a mean age of 66.7 years and with intact uteri were enrolled in this study. The average duration of follow-up was 4.1 years for HERS and 2.7 additional years (for a total of 6.8 years) for HERS II (see Section 4.4. - Special Warnings and Precautions for Use - Cardiovascular Disorders).

Women's Health Initiative Memory Study

The WHIMS, a substudy of WHI, [92, 93] enrolled 4,532 predominantly healthy postmenopausal women age 65 to 79 years to evaluate the effects of CEE/MPA (0.625 mg CEE plus 2.5 mg MPA) or CEE-alone (0.625 mg) on the incidence of probable dementia compared with placebo. The average duration of follow-up was 4.05 years for the CEE/MPA (see Section 4.4. - Special Warnings and Precautions for Use - <u>Dementia</u>).

5.2. PHARMACOKINETIC PROPERTIES [98, 101, 114-116, 118]

Intramuscular formulations

Absorption:

Following intramuscular administration, MPA is slowly released, resulting in low, but persistent levels in the circulation. Immediately after intramuscular injection of 150 mg/mL MPA, plasma levels were 1.7 ± 0.3 nmol/L. Two weeks later, levels were 6.8 ± 0.8 nmol/L. Mean time to peak is approximately 4 to 20 days following an intramuscular dose. Serum medroxyprogesterone acetate levels gradually decline and remain relatively constant at about 1 ng/mL for 2-3 months. Circulating levels can be detected for as long as 7 to 9 months following an intramuscular injection.

Distribution:

MPA is approximately 90% to 95% protein bound. Volume of distribution is reported as 20 ± 3 litres. Medroxyprogesterone acetate crosses the blood-brain-barrier, and the placental barrier (see Section 4.6. – Fertility, Pregnancy and Lactation). Low levels of medroxyprogesterone acetate have been detected in breast milk of lactating women (see Section 4.6. – Fertility, Pregnancy and Lactation) administered 150 mg of medroxyprogesterone acetate by the IM route.

Metabolism:

MPA is metabolized in the liver.

Elimination:

The elimination half-life following single intramuscular injection is about 6 weeks. Medroxyprogesterone acetate is primarily excreted in the feces, via biliary secretion. Approximately 30% of an intramuscular dose is secreted in the urine after 4 days.

5.3. PRECLINICAL SAFETY DATA

Carcinogenesis, Mutagenesis, Impairment of Fertility

Long-term intramuscular administration of medroxyprogesterone acetate (DMPA) has been shown to produce mammary tumors in beagle dogs. There was no evidence of a carcinogenic effect associated with the oral administration of oral MPA to rats and mice. Medroxyprogesterone acetate was not mutagenic in a battery of *in vitro* or *in vivo* genetic toxicity assays. Medroxyprogesterone acetate at high doses is an antifertility drug and high doses would be expected to impair fertility until the cessation of treatment.

6. PHARMACEUTICAL PARTICULARS

6.1 LIST OF EXCIPIENTS

Polysorbate 80

Methyl Parahydroxybenzoate Propyl Parahydroxybenzoate Macrogol 3350 Sodium Chloride Sodium Hydroxide (pH adjustment) Hydrochloric Acid (pH adjustment) Water for injections

6.2. INCOMPATIBILITIES

The injectable forms should not be mixed with any other agent.

6.3. SHELF LIFE

60 Months

6.4. SPECIAL PRECAUTIONS FOR STORAGE

Store at controlled room temperature (15°C-30°C)

6.5. HOW SUPPLIED

Depo-Provera is available in 150 mg/mL vial.

Depo Provera/LPD/PK-09

According to CDS V. 24 dated: 1 November 2019; Superseded CDS V. 23 dated: 17 July 2017

Marketed by:

Pfizer Pakistan Limited

Please visit our website www.pfizerpro.com.pk for latest version of Product leaflet.

7. REFERENCES

Historical:

- 1. Schwallie PC, Assenzo JR. Contraceptive use-efficacy study utilizing medroxyprogesterone acetate administered as an intramuscular injection once every 90 days. Fertil Steril 1973; 24:331-9.
- 2. Provera Tablets NDA 11-839, Supplement. CT Provera in Endometriosis. Submitted October 27, 1978.
- 3. Vercellini P, Cortesi I, Crosignani, PG. Progestins for symptomatic endometriosis: a critical analysis of the evidence. Fertil Steril 1997; 68(3):393-401.
- 4. PROVERA Tablets NDA 11-839, Labeling Supplement. Hypoestrogenic states including the menopause adjunctive therapy with progestational agents. Submitted February 1, 1966.
- 5. Schiff I, Tulchinsky D, Cramer D, Ryan KJ. Oral medroxyprogesterone in the treatment of postmenopausal symptoms. JAMA 1980:244(13):1443-5.
- 6. Albrecht BH, Schiff I, Tulchinsky D, Ryan KJ. Objective evidence that placebo and oral medroxyprogesterone acetate therapy diminish menopausal vasomotor flushes. Am J Obstet Gynecol 1981; 139(6):631-5.
- 7. Speroff L, Glass RH, Kase NG. Clinical Gynecologic Endocrinology and Infertility. Chapter 11. 6th ed. Baltimore, MD: Lippincott Williams & Wilkins; 1999.
- 8. Battino S, Ben-Ami M, Geslevich Y, *et al.* Factors associated with withdrawal bleeding after administration of oral dydrogesterone or medroxyprogesterone acetate in women with secondary amenorrhea. Gynecol Obstet Invest 1996; 42:113-6.
- 9. Chuong CJ, Brenner PF. Management of abnormal uterine bleeding. Am J Obstet Gynecol 1996; 175(3):788-92.
- 10. Provera Tablets NDA 11-839. Supplement 8. Provera Tablets: Use of PROVERA to reduce the incidence of endometrial hyperplasia and endometrial cancer in nonhysterectomized postmenopausal women receiving estrogen replacement therapy. Submitted July 31, 1997.
- 11. Committee on Technical Bulletins of the American College of Obstetricians and Gynecologists. Hormone replacement therapy. ACOG Technical Bulletin: An Education Aid to Obstetrician-Gynecologists 1992; 166:1-8.
- 12. Grady D, Cummings SR, Petitti D, *et al.* for the Health and Public Policy Committee of the American College of Physicians. Guidelines for counseling postmenopausal women about preventive hormone therapy. Ann Intern Med 1992; 117:1038-41.
- 13. Woodruff JD, Pickar JH for the Menopause Study Group. Incidence of endometrial hyperplasia in postmenopausal women taking conjugated estrogens (Premarin) with medroxyprogesterone acetate or conjugated estrogens alone. Am J Obstet Gynecol 1994; 170(5):1213-23.

- 14. The Writing Group for the PEPI Trial. Effects of hormone replacement therapy on endometrial histology in postmenopausal women. The postmenopausal estrogen/progestin interventions (PEPI) trial. JAMA 1996; 275(5):370-5.
- 15. Nand SL, Webster MA, Baber R, *et al.* Bleeding pattern and endometrial changes during continuous combined hormone replacement therapy. Obstet Gynecol 1998; 91(5):678-84.
- 16. Gelfand MM, Ferenczy A. A prospective 1-year study of estrogen and progestin in postmenopausal women: effects on the endometrium. Obstet Gynecol 1989; 74(3):398-402.
- 17. Weinstein L, Bewtra C, Gallagher JC. Evaluation of a continuous combined low-dose regimen of estrogen-progestin for treatment of the menopausal patient. Am J Obstet Gynecol 1990; 162(6):1534-42.
- 18. AinMelk Y. Comparison of two continuous combined estrogen progestogen regimens in postmenopausal women: a randomized trial. Fertil Steril 1996; 66(6):962-8.
- 19. Archer DF, Pickar JH, Bottiglioni F for the Menopause Study Group. Bleeding patterns in postmenopausal women taking continuous combined or sequential regimens of conjugated estrogens with medroxyprogesterone acetate. Obstet Gynecol 1994; 83(5):686-92.
- 20. Lobo RA, Pickar JH, Wild RA, *et al.* for the Menopause Study Group. Metabolic impact of adding medroxyprogesterone acetate to conjugated estrogen therapy in postmenopausal women. Obstet Gynecol 1994; 84:987-95.
- 21. MacLennan AH, MacLennan A, Wenzel S, *et al.* Continuous low-dose oestrogen and progestogen hormone replacement therapy: a randomised trial. Med J Aust 1993; 159:102-6.
- 22. Halvorson HC, Ogrinc FG, Schoenfeld MJ. The treatment of menopausal patients with sequential and combined estrogen and progestin therapy. The Upjohn Company Technical Report No. 9153-91-001, September 11, 1992.
- 23. Webber CE, Blake JM, Chambers LF, Roberts JG. Effects of 2 years of hormone replacement upon bone mass, serum lipids and lipoproteins. Maturitas 1994; 19:13-23.
- 24. Kable WT, Gallagher JC, Nachtigall L, Goldgar D. Lipid changes after hormone replacement therapy for menopause. J Reprod Med 1990; 35(5):512-8.
- Della Cuna GR. Breast cancer. In: Comprehensive Guide to the Therapeutic Use of Medroxyprogesterone Acetate in Oncology. Farmitalia Carlo Erba S.p.A & Erbamont Group, Montedison Health Care; Italy: 1988: 63-116.
- Della Cuna GR. Endometrial cancer. In: Comprehensive Guide to the Therapeutic Use of Medroxyprogesterone Acetate in Oncology. Farmitalia Carlo Erba S.p.A & Erbamont Group, Montedison Health Care; Italy: 1988: 119-24.
- 27. Della Cuna GR. Renal cell cancer. In: *Comprehensive Guide to the Therapeutic Use of Medroxyprogesterone Acetate in Oncology*. Farmitalia Carlo Erba S.p.A & Erbamont Group, Montedison Health Care; Italy: 1988: 135-40.

- 28. Ritchie A, Griffiths G, Parmar M, *et al.* Interferon-α and survival in metastatic renal carcinoma: early results of a randomised controlled trial. Lancet 1999; 353:14-7.
- Della Cuna GR. Prostate cancer. In: Comprehensive Guide to the Therapeutic Use of Medroxyprogesterone Acetate in Oncology. Farmitalia Carlo Erba S.p.A & Erbamont Group, Montedison Health Care; Italy: 1988: 131-4.
- 30. PROVERA®, FARLUTAL® (Medroxyprogesterone acetate). Abridged application for the use in the treatment of weight loss and cachectic symptoms in advanced cancer patients. Summary of the Dossier.
- 31. Depo Provera Contraceptive Injection NDA 20-246, Vol 1.14. Item 8 ISS 4. Submitted April 29, 1992.
- 32. Rautio A. Liver function and medroxyprogesterone acetate elimination in man. In: *Biomedicine & Pharmacotherapy Biomed-Pharmacotherapy*. 1984; 38(4):199-204.
- 33. Depo Provera Contraceptive Injection NDA 20-246, Vol 1.14. Item 8, ISS 14.B. Submitted April 29, 1992.
- 34. Valente PT, Schantz HD, Trabal JF. Cytologic changes in cervical smears associated with prolonged use of depot-medroxyprogesterone acetate. Cancer (Cancer Cytopathology) 1998; 84: 329-34.
- 35. Turkington VE, Nixon JC, Campbell JS, Hurteau, GD. Effect of a Long-Acting Steroid Contraceptive (Medroxyprogesterone Acetate) on Human Female Subjects. Clinical Chemistry. 1971; 17 (7): 667.
- 36. Sadoff L, Lusk W. The effect of large doses of medroxyprogesterone acetate (MPA) on urinary estrogen levels and serum levels of cortisol, T4, LH, and testosterone in patients with advanced cancer. Obstetrics & Gynecology. 1974; 43 (2): 262-7.
- 37. Mäkäräinen L, Rönnberg L, Kauppila A. Medroxyprogesterone acetate supplementation diminishes the hypoestrogenic side effects of gonadotropin-releasing hormone agonist without changing its efficacy in endometriosis. Fertility and Sterility. 1996; 65(1): 29-34.
- 38. Telimaa S, Apter D, *et al.* Placebo-controlled comparison of hormonal and biochemical effects of danazol and high-dose medroxyprogesterone acetate. Eur J of Obstet & Gynecol and Reproductive Biology. 1990; 36: 97-105.
- 39. Dowsett M, Lal A, Smith IE, Jeffcoate SL. The effects of low and high dose medroxyprogesterone acetate on sex steroid and sex hormone binding globulin in postmenopausal breast cancer patients. Br J Cancer. 1987; 55(3): 311-3.
- 40. Fraunfelder FT, Fraunfelder FW, eds. Hormones and Hormonal Agents. Class: Estrogens and Progestogens. In: *Drug-Induced Ocular Side Effects*. 5th Edition. Butterworth, Heinemann, Boston, MA. Pp 368-72.
- 41. Westhoff C. Expert statement on removing the contraindication to the use of depot medroxyprogesterone acetate (DMPA) in patients with venous thromboembolism from core labeling in contraception. November 5, 2001.

- 42. Berberich-Ross, H, Hughes, GS. Clinical expert statement regarding Farlutal. November 21, 2002.
- 43. World Health Organization Collaborative Study of Cardiovascular Disease and Steroid Hormone Contraception. Cardiovascular Disease and Use of Oral and Injectable Progestogen-Only Contraceptives and Combined Injectable Contraceptives. Contraception. 1998; 57: 315-24.
- 44. WHO Collaborative Study of Neoplasia and Steroid Contraceptives. Breast cancer and depot-medroxyprogesterone acetate: a multi-national study. Lancet. 1991; 338:833-8.
- 45. Skegg DCG, Noonan EA, Paul C, Spears GFS, Meirik O, Thomas DB. Depot Medroxyprogesterone Acetate And Breast Cancer: A Pooled Analysis From The World Health Organization. JAMA. 1995; 273(10):799-804.
- 46. WHO Collaborative Study of Neoplasia and Steroid Contraceptives. Depotmedroxyprogesterone acetate (DMPA) and risk of epithelial ovarian cancer. Int J Cancer. 1991; 49:191-5.
- 47. WHO Collaborative Study of Neoplasia and Steroid Contraceptives. Depot-medroxy-progesterone acetate (DMPA) and risk of liver cancer. Int J Cancer. 1991; 49:182-5.
- 48. WHO Collaborative Study of Neoplasia and Steroid Contraceptives. Depotmedroxyprogesterone acetate (DMPA) and risk of invasive squamous-cell cervical cancer. Contraception. 1992; 45:299-312.
- 49. WHO Collaborative Study of Neoplasia and Steroid Contraceptives. Depotmedroxyprogesterone acetate (DMPA) and risk of endometrial cancer. Int J Cancer. 1991; 49:186-190.
- 50. Depo Provera Contraceptive Injection NDA 20-246, Vol 1.13. Item 8, ISE 8. Submitted April 29, 1992.
- 51. Paul C, Skegg DCG, Williams S. Depot medroxyprogesterone acetate. Patterns of use and reasons for discontinuation. Contraception 1997; 56:209-14.
- 52. Sangi-Haghpeykarh H, *et al.* Experiences of injectable contraceptive users in an urban setting. Obstet Gynecol 1996; 88:227-33.
- 53. Depo Provera Contraceptive Injection NDA 20-246, Vol 1.14. Item 8, ISS 8.E.3. Submitted April 29, 1992.
- 54. Writing Group for the Women's Health Initiative Investigators. Risks and Benefits of Estrogen Plus Progestin in Healthy Postmenopausal Women. JAMA. 2002; 288:321-333.
- 55. Hulley, S, *et al.* Randomized Trial of Estrogen Plus Progestin for Secondary Prevention of Coronary Heart Disease in Postmenopausal Women. JAMA. 1998; 280:605-13.

- 57. Shotliff K, Nussey SS. Medroxyprogesterone acetate induced Cushing's syndrome. Br J Clin Pharmacol 1997; 44:304.
- 58. Donckier JE, *et al.* Cushing syndrome and medroxyprogesterone acetate. Lancet 1990; 335:1094.
- 59. Grenfell A, *et al.* Cushing's syndrome and medroxyprogesterone acetate. Lancet 1990; 336:256.
- 60. Merrin PK, Alexander WD. Cushing's syndrome induced by medroxyprogesterone. BMJ 1990; 301:345.
- 61. Siminoski K, *et al.* The Cushing syndrome induced by medroxyprogesterone acetate. Ann Intern Med 1989; 111: 758-60.
- 62. Blossey HC *et al.* Pharmacokinetic and pharmacodynamic basis for the treatment of metastatic breast cancer with high-dose MPA. Cancer 1984; 54(6):1208-15.
- 63. Pannuti F. *et al.* Prolactin levels and hormonal profile in postmenopausal patients with advanced breast cancer during endocrine treatments. Chemiotherapia 1985,4(2):127-34.
- 64. Van-Veelen H. *et al.* mechanism of adrenal suppression by high-dose MPA in breast cancer patients. Cancer Chemother. Pharmacol. 1985; 15(2):167-70.
- 65. Papaleo C. *et al.* ACTH and cortisol plasma levels in cancer patients treated with MPA at high dosages. Chemiotherapia 1984; 3(4):220-2.
- 66. Pardthaisong T, Gray RH, McDaniel EB, Chandacham A. Steroid contraceptive use and pregnancy outcome. Teratology. 1988; 38:51-58.
- 67. Pardthaisong T, Yenchit C, Gray R. The long-term growth and development of children exposed to Depo-Provera during pregnancy or lactation. Contraception 1992;45:313-324.
- 68. Gray, RH, Pardthaisong T. In Utero exposure to steroid contraceptives and survival during infancy. Am J Epidemiol. 1991; 134:804-11.
- 69. Pardthaisong T, Gray RH. In Utero exposure to steroid contraceptives and outcome of pregnancy. Am J Epidemiol. 1991; 134:795-803.
- 70. Depo Provera Contraceptive Injection NDA 20-246, Vol 1.14. Item 8, ISS 8.E.13. Submitted April 29, 1992.
- 71. Polvani MF, Wajszczuk CP, Bode FR, Lowery C, Diani AR. Adverse events on medroxyprogesterone acetate. Memo to Core Data Sheet Committee. July 22, 2002. Note: REFERENCE IS NOT TO BE USED FOR EXTERNAL SUBMISSIONS.
- 72. Van Deijk WA, Blijham GH, Mellink WAM, and Meulenberg PMM. Influence of aminoglutethimide on plasma levels of medroxyprogesterone acetate: its correlation with serum cortisol. Cancer Treat Rep. 1985; 69(1):85-90.
- 73. US Preventative Services Task Force. Postmenopausal Hormone Replacement Therapy for the Primary Prevention of Chronic Conditions. AHRG Pub. No. 03-513A; August 2002.

- 74. Grimes DA, Lobo RA. Perspectives on the Women's Health Initiative Trial of Hormone Replacement Therapy. Obstetrics & Gynecology 2002; 100(6):1344-53.
- 75. Report of the Expert Committee. July 11, 2002. Therapeutic Goods Administration PO Box 100, Woden ACT 2606 Australia.
- 76. Looker AC. Dietary Supplement Use in Women: Current Status and Future Directions. Amer Soc of Nutr Sci 002213166/2003 1987S-1991S.
- 77. Skillern L, Hilton C. Final Study Report Protocol M5400/0234: Assessment of Bone Mineral Density in Women Receiving Depo-Provera Contraceptive Injection. 18 February 04 Pfizer Inc.
- 78. Gupta A, Donaldson A. A Review of Medroxyprogesterone Cases Reporting Decreased Bone Mineral Density-Events. 18 August 2004. Pfizer Inc.
- 79. Gupta A, Donaldson A. A Review of Medroxyprogesterone Cases Reporting Fracture-Events. 18 August 2004 Pfizer Inc.
- 80. Wolter KD. Clinical Expert Report: Recent Study Findings on Bone Mineral Density. Medroxyprogesterone Acetate, Dated 4 November 2004, Pfizer Inc.
- 81. Gupta A, Donaldson A. A Review of Pfizer's Legacy Safety Database for Non-Clinical Medroxyprogesterone Cases Reporting Fractures-Events or Decreased Bone Mineral Density-Events, Dated 7 October 2004 Pfizer Inc.
- 82. Bell, D. *Hormone Therapy in Postmenopausal Women*. Clinical Expert Report, dated February 2005. Pfizer Inc.
- 83. Collaborative Group on Hormonal Factors in Breast Cancer. Breast cancer and Hormone Replacement Therapy: Collaborative Reanalysis of Data from 51 Epidemiological Studies Of 52705 Women with Breast Cancer and 108411 Women Without Breast Cancer. Lancet 1997; 350:1047-59.
- 84. Beral *et al.* Evidence From Randomised Trial On The Long-Term Effects Of Hormone Replacement Therapy. Lancet 2002:360:942-4.
- 85. Chlebowski *et al.* Influence Of Estrogen Plus Progestin On Breast Cancer And Mammography In Healthy Postmenopausal Women: The WHI Randomised Controlled Trial. JAMA 2003; 289:3243-53.
- 86. Million Women Study Collaborators. Breast cancer and Hormone Replacement Therapy in the Million Women Study. Lancet 2003; 362:419-27.
- 87. Core SPC for Hormone Replacement Therapy (Revision 2), dated 27 February 2004.
- 88. FDA Guidance for Industry: Labeling for Noncontraceptive Estrogen Drug Products for the Treatment of Vasomotor Symptoms and Vulvar and Vaginal Atrophy Symptoms Prescribing Information for Health Care Providers and Patient Labeling, dated 4 February 2004. US Department of Health and Human Services and Food and Drug Administration Center for Drug and Evaluation and Research (CDER).

- 89. Manson, *et al.* Estrogen plus Progestin and The Risk Of Coronary Heart Disease. NEJM 2003; 349:523-34.
- 90. Wassertheil-Smoller S, *et al.* Effect of Estrogen Plus Progestin On Stroke In Postmenopausal Women: The Women's Health Initiative: A Randomized Trial. JAMA 2003; 289(20):2673-84.
- 91. Cushman M, *et al.* Estrogen Plus Progestin and Risk of Venous Thrombosis. JAMA. 2004; 292(13):1573-80.
- 92. Shumaker *et al.* Estrogen Plus Progestin And The Incidence Of Dementia And Mild Cognitive Impairment In Postmenopausal Women: The Women's Health Initiative Memory Study: A Randomized Controlled Trial. JAMA. 2003; 289(20):2651-62.
- 93. Rapp *et al.* Effect of Estrogen Plus Progestin On Global Cognitive Function In Postmenopausal Women: The Women's Health Initiative Memory Study: A Randomized Controlled Trial. JAMA. 2003; 289(20):2663-72.
- 94. Shumaker *et al.* Conjugated Equine Estrogens And Incidence Of Probable Dementia And Mild Cognitive Impairment In Postmenopausal Women: Women's Health Initiative Memory Study. JAMA. 2004; 291(24):2947-58.
- 95. Kobayashi K, Mimura N, Fujii H *et al*: Role Of Human Cytochrome P450 3A4 In Metabolism Of Medroxyprogesterone Acetate. Clin Cancer Res 2000; 6:3297-303.
- 96. Grady D, Rubin SM, Petitti DB, Fox CS, Black D, Ettinger B, Ernster VL, Cummings SR: Hormone therapy to prevent disease and prolong life in postmenopausal women. Ann Intern Med 1992; 117:1016-37.
- 97. Study 839FEH0012-265, (PNU-8839/DMPA-SC), "Medroxyprogesterone-acetate injectable sterile suspension: A pharmacokinetic and pharmacodynamic study after single subcutaneous administration of a 50-mg, 75-mg, 100-mg, or 150-mg dose in women with menstrual-ovulatory cycle", 20 February 2001
- 98. Study 839-FEH-0012-272: "A Prospective, Evaluator-blinded, Randomized, Single-center Trial Comparing Suppression of Ovulation, Duration of Ovulation Suppression, and Return of Ovulation Following a Single Injection of DMPA-SC or DMPA-IM".
- 99. Study 839-FEH-0012-268: "Phase III Study of Depot Medroxyprogesterone Acetate Subcutaneous Injection (DMPA-SC) in Women with Endometriosis in the United States and Canada (Final Report: 6 Months of Treatment and 12 Months of Follow-up)", 27 February 2004.
- 100. Study 839-FEH-0012-270: "Depot Medroxyprogesterone Acetate vs. Leuprolide Acetate Subcutaneous Injections for Reduction of Endometriosis-Associated Pain in European, Latin American and Asian Women. A Phase III, Randomized, Parallel Group, Multinational, Multicenter Study Including Assessments of Bone Mineral Density and Coagulation and Lipid Profiles Substudies (Final Report: 6 Months of Treatment and 12 Months of Follow-Up)", 16 March 2004.

- 101. Kobayashi K, Mimura N, Fujii H, *et al.* Role of human cytochrome P450 3A4 in metabolism of medroxyprogesterone acetate. Clin Cancer Res 2000; 6 (8): 3297-303.
- 102. Study M5400/0234: "Assessment of Bone Mineral Density in Women Receiving DEPO-PROVERA® Contraceptive Injection"
- 103. Study A6791022 (Z-5400-0261): "DEPO PROVERA: Evaluation of Bone Mineral Density and Total Body Calcium in Adolescent DP150C1 Users and Non Hormonal Contraceptive Users" 17 July 2008
- 104. Integrated Summary Report: The Association of Bone Fractures and Use of Depo-Medroxyprogesterone Acetate (DMPA) in Women in the General Practice Research Database (GPRD), (Appendices I-IV) 12 June 2008.
- 105. Strom BL, Berlin JA, Weber AL, *et al.* Absence of an effect of injectable and implantable progestin-only contraceptives on subsequent risk of breast cancer. Contraception 2004; 69(5):353-60.
- 106. Skegg DCG, Noonan EA, Paul C, *et al.* Depot medroxyprogesterone acetate and breast cancer. A pooled analysis of the World Health Organization and New Zealand studies. JAMA 1995; 273(10):799-804.
- 107. Calle EE, Heath CW Jr, Miracle-McMahill HL, *et al.* Breast cancer and hormonal contraceptives: collaborative reanalysis of individual data on 53 297 women with breast cancer and 100 239 women without breast cancer from 54 epidemiological studies. Lancet 1996; 347:1713-27.
- 108. Shapiro S, Rosenberg L, Hoffman M, *et al.* Risk of breast cancer in relation to the use of injectable progestogen contraceptives and combined estrogen/progestogen contraceptives. Am J Epidemiol 2000; 151(4):396-403.
- 109. Shumaker, S.A, Legault C, Rapp SR, *et al.*, Estrogen plus progestin and the incidence of dementia and mild cognitive impairment in postmenopausal women, "The Women's Health Initiative Memory Study: A randomized controlled trial," J. Amer Med Assoc. 2003;289(20):2651-62.
- 110. Beral V, Vull D, Green J, et al., Ovarian cancer and hormone replacement therapy in the Million Women Study. Lancet 2007; 369(9574):1703-10.
- 111. Anderson, G.L, Judd, H.L, Kaunitz AM, *et al.*, Effects of estrogen plus progestin on gynecologic cancers and associated diagnostic procedures, "The Women's Health Initiative Randomized Trial," JAMA, 2003;290(10):1739-48.
- 112. Study 839-FEH-0012-267BMD: Phase III Contraception Study of Depot Medroxyprogesterone Acetate Subcutaneous Injection (DMPA-SC) in Women of Childbearing Potential in the Americas: Substudy Comparing the Effects of DMPA-SC and DMPA-Intramuscular (IM) in Subjects Scheduled for Bone Mineral Density and Hormone Measurements (3-Year Final Report), 17 March 2005.
- 113. Module 2.7 Clinical Summary; Module 2.7.4 Summary of Clinical Safety (MPAASC-0012-274-SU), 04 October 2006.

- 114. Jain J, Dutton C, Nicosia A, *et al.* Pharmacokinetics, ovulation suppression and return to ovulation following a lower dose subcutaneous formulation of Depo-Provera. Contraception 2004; 70(1):11-8.
- 115. Study 839-FEH-0012-271: "A Pharmacokinetic and Pharmacodynamic Study After a Single Administration of Depot-Medroxyprogesterone-Acetate Subcutaneous (DMPA-SC; 104 mg/0.65 mL) in Asian Women With Menstrual-Ovulatory Cycles"
- 116. Study 839-FEH-0012-267: "Phase III Contraception Study of Depot Medroxyprogesterone Acetate Subcutaneous Injection (DMPA-SC) in Women of Childbearing Potential in the Americas"
- 117. Study 7835-79-9122-013, "The Effect of Food on the Absorption of C.T. Provera"
- 118. 2.5 Clinical Overview, Medroxyprogesterone acetate: Reference Safety Document updated 3Q08.
- 119. Chilvers CED. Depot medroxyprogesterone acetate and breast cancer. A review of current knowledge. Drug Safety 1996; 15:212-8.
- 120. Hildreth NG, *et al.* An epidemiologic study of epithelial carcinoma of the ovary. Am J Epidemiol 1981;114:398-405
- 121. Wu ML, *et al.* Personal and environmental characteristics related to epithelial ovarian cancer. Am J Epidemiol 1988; 128:1216-27.
- 122. Hulley S, *et al.* Non-cardiovascular disease outcomes during 6.8 years of hormone therapy: Heart and Estrogen/progestin Replacement Study follow-up (HERS II). JAMA 2002; 288:58-66.
- 123. Module 2.7 Clinical Summary; Module 2.7.4 Summary of Clinical Safety (MPAASC-0012-274-SU1), 26 November 2003.
- 124. 2.5 Clinical Overview; Sayana (depot-Medroxyprogesterone Acetate) Suspension for Subcutaneous Injection, An Analysis of Injection Site Reactions.
- 125. Kobayashi K, Mimura N, Fujii H, *et al.* Role of human cytochrome P450 3A4 in metabolism of medroxyprogesterone acetate. Clin Cancer Res 2000; 6(8):3297-303.
- 126. Zhang JW, Liu Y, Zhao JY, *et al.* Metabolic profiling and cytochrome P450 reaction phenotyping of medroxyprogesterone acetate. Drug Metab Dispos 2008; 36(11):2292–8.
- 127. 2.5 Clinical Overview; To support Changes to Section 4.5, Interaction with Other Medicinal Products and Other Forms of Interaction of the Core Data Sheet: September 2013.
- 128. 2.5 Clinical Overview: To Support Addition of Adverse Drug Reaction Erectile Dysfunction to Section 4.8 of Core Data Sheet Under Oncology Indication: October 2014
- 129. 2.5 Clinical Overview To Support the Addition of Injection Site Reactions as an ADR to Section 4.8 Undesirable Effects of the MPA CDS August 2015

- 130. 2.5 Clinical Overview to Support the Update to Mechanism of Action in Section 5.1 Pharmacodynamic Properties of the MPA CDS August 2015
- 131. 2.5 Clinical Overview to Assign Adverse Drug Reaction Frequency Categories to the Terms under Contraception Indication (Intramuscular [IM] Formulation) in Section 4.8 Undesirable Effects of the Core Data Sheet September 2015
- 132. Depo-Provera C-150, NDA 20-246. Integrated Summary of Safety Information. 13 May 2011
- 133. 2.5 Clinical Overview to Assign Adverse Drug Reaction Frequency Categories to the Terms under Contraception Indication for Subcutaneous Formulation in Section 4.8 Undesirable Effects of the Core Data Sheet September 2015
- 134. 2.5 Clinical Overview to Assign Adverse Drug Reaction Frequency Categories to the Terms under Gynecology Indication in Section 4.8 Undesirable Effects of the Core Data Sheet November 2015
- 135. Safety Summary Report for Studies 839-FEH-0012-268 & 270 (Date of data cut-off: 09 October 2002): Table T15.2 Treatment Emergent Adverse Events by MedDRA System Organ Class and Preferred Term Intent to Treat Patients
- 136. 2.5 Clinical overview To Assign Adverse Drug Reaction Frequency Categories to the Terms under Gynecology-Endometriosis Associated Pain Indication in Section 4.8 Undesirable Effects of the Core Data Sheet September 2015
- 137. 2.5 Clinical Overview: To Assign Adverse Drug Reaction Frequency Categories to the Terms under Oncology Indication in the Core Data Sheet November 2014
- 141. 2 5 Clinical Overview To Support Updates to the Core Data Sheet (CDS) related to Bone Effects of Depo-Provera September 2016
- 142. Harel Z, Johnson CC, Gold MA. Recovery of bone mineral density in adolescents following the use of depot medroxyprogesterone acetate contraceptive injections. Contraception 2010; 81:289-91. *et al.* (2010) Contraception 81:281-291.
- 143. Lanza LL, McQuay LJ, Rothman KJ, *et al.* Use of depot medroxyprogesterone acetate contraception and incidence of bone fracture. Obstet Gynecol 2013;121:593–600.
- 144. Lanza LL, McQuay LJ, Rothman KJ, *et al.* Comment on journal review of 'Use of depot medroxyprogesterone acetate contraception and incidence of bone fracture'. J Fam Plann Health Care 2013;39:306.
- 145. 2.5 Clinical Overview To Support the Update of existing information on Sexually Transmitted Infections in Section 4.4 Special Warnings and Precautions for Use of the Medroxyprogesterone Acetate Core Data Sheet July 2017
- 146. WHO Hormonal contraceptive eligibility for women at high risk of HIV, March 2017. Accessed on 15 March 2017 at: http://apps.who.int/iris/bitstream/10665/254662/1/WHO-RHR-17.04-eng.pdf?ua=1

- 147. 2.5 Clinical Overview Support Updates to Section 4.4 Special Warnings and Precautions for Use and Section 5.1 Pharmacodynamic Properties of the Core Data Sheet, September 2019.
- 148. 2.5 Clinical Overview to Support the Update of Existing Information on Sexually Transmitted Infections in Section 4.4 Special Warnings and Precautions For Use of the Medroxyprogesterone Acetate Core Data Sheet, August 2019.